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Report No : RPT / 1160(A) / 15-16 10 Sep 2015 Page 1Lof 3

~-- CUSTOMER DETAILS ---

Customer Name & Address :

M/s.5unflex Recycling Pvt Ltd

274/4, Shital Estate,Opp. Gujarat High Court,
5.G.Highway,Sola, Ahmedabad,
Guijarat, INDIA 3800&0

Contact Person : Sunit Patel
Telephone No : 27662051
Customer Letter Ref No with Date : Dated 18 Aug 2015
Date of Receipt : 18 Aug 2015
Any Other Information like witness / third Reclaim Rubber
party
--- SAMPLE DETAILS ---
Sample Code / Description : Nylon Tyre Reclaim Rubber
Product Specification : 15-7490-1997
=== REPORT DETAILS --~
Description of Report Page Nos
RPT / 1160(A) / 15-16- M &R - 2of3
RPT / 1160(A) / 15-16 - C& 1 - 3of3

1. Sample was not drawn by IRMRA, unless otherwise stated,
2. The result enclosed are only related teo the sample submitted to us.
3. The report shall not be reproduced except in full without prior written permission of laboratory.

4. Information containad in this letter / or enclosed reports is/are purely meant for your guidance and should

not be used for litigation/evidence/advertisernent, without prior permission from laboratory.
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TECHNICAL REPORT / M &R
reT / 1160(A) / 15-16-ma&r 10 SEP 201
Sample : Nylon Tyre Reclaim Rubber Specn. 15-7490-1997
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Test ( Condition ) Method Unit Specified Observed Value
Value

Tensile Strength 1S 6306 - RRB M/rmim?# St
{ Befors Ageing. )

Elongation at break 15 6306 : RR8 Ya - 260
{ Before Ageing. )

Moaoney Viscosity 1S 6306 ¢ RRY Mu - 35
(ML1+4 @100 °C.)

{ On Raw )

Mooney Viscosity IS 6306 : RR7 MU 28
(ML1+8@125°C)
L{ On Raw }
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RPT / 1160(A) / 15-16-C& I
Sample ;: Nylon Tyre Reclaim Rubber

(A NABL (ISC - 17025-2005) Accredited Laboratary)

Tla FIILE W) WD WAL

TECHNICAL REPORT / C &1

10 Sef 2015
Specn. 15-7490-1997
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Test ( Condition ) Method Unit Specified Observed Value
Value
Ash Content ASTM E-1131 % by Wit - 5.0
{ On Raw-By TGA )
Carbon Black Content ASTM E-1131 % by Wi - 28.4
( On Raw-By TGA )
Density 15-6306:RR2 gmjfcc 113
Acetone Extractable Matter 1S-6306:RR4 % - 155
{ Cn Raw }
Total Rubber Hydrocarbon ASTM E-1131 %a by Wt - 511
( On Raw-By TGA )
Volatile Matter 15-6306:RR1 %o 0.99
{ On Raw )
Encl.; TGA graph.
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